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Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power
3.2 . . Pass -
§90.635 and Effective Radiated Power
3.3 - Peak-to-Average Ratio Reporting only -
2.1049
34 290.209 Occupied Bandwidth and 26dB Bandwidth Reporting only -
35 §2.1051 Emission masks — Pass
' §90.691 In-band emissions
36 §2.1051 Emission masks — Pass
' §90.691 Out of band emissions
2.1 F ility f
37 §2.1055 requency Stability for Pass )
§90.213 Temperature & Voltage
§2.1053 . _ o Under limit
3.8 §90.691 Field Strength of Spurious Radiation Pass 19.17 dB at
' 2443.000 MHz
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: Wii Chang
Report Producer: Celery Wei
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FG070401D

1 General Description

1.1 Feature of Equipment Under Test

Product Feature

Equipment Enterprise Computer
Brand Name Zebra

Model Name EC55AK

FCCID UZ7EC55AK

EUT supports Radios application

WCDMA/HSPA/LTE/NFC/GNSS
WLAN 11a/b/g/n HT20/HT40
WLAN 1l1ac VHT20/VHT40/VHT80
Bluetooth BR/EDR/LE

HW Version EV2

SW Version Android version 10

FW Version 10-13-12.00-QG-U00-PRD-HEL-04
22JUN20

MFD 17JUN20

EUT Stage Engineering Sample

Remark: The above EUT's information was declared by manufacturer.

Specification of Accessories
AC Adapter Brand Name |Zebra |Part Number |PWR-WUA5V15W0US
USB TYPE-C to TYPE-C cable Brand Name |Zebra |Part Number |CBL-EC5X-USBC3A-01
Battery 1 Brand Name [Zebra |Part Number |BT-000424-00
Battery 2 Brand Name [Zebra |Part Number |BT-000424-08
Earphone 1 Brand Name|Zebra |Part Number |HDST-35MM-PTVP-01
Earphone 2 Brand Name |Zebra |Part Number |HS2100-OTH
(L:J()Sanl'(\;F(;lrE C to 3.5mm audio Brand Name |Symbol |Part Number |ADP-USBC-35MM1-01
?:':S:;n Jack 43(1.1m) Standard Brand Name|Zebra |Part Number |CBL-HS2100-3MS1-01
Trigger Handle Brand Name |Zebra |Part Number |TRG-EC5X-SNP1-01
Soft Holster Brand Name|Zebra |Part Number |SG-EC5X-HLSTR1-01
Protective Boot Brand Name [Zebra |Part Number |SG-EC5X-BOOT1-01
TEL : 886-3-327-3456 Page Number : 5 of 23
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saranas. FCC RADIO TEST REPORT Report No. : FG070401D
Sample List
Sample 1 Sample 2 Sample 3 Sample 4
Operating System |ANDROID ANDROID ANDROID ANDROID
RAM 3GB 3GB 4GB 4GB
FLASH 32GB 32GB 64GB 64GB
Scanner NO SE4100 SE4100 SE4100
Front Camera 5MP NO 5MP 5MP
Rear Camera 13MP 13MP 13MP 13MP
MICRO SD MICRO SD MICRO SD MICRO SD
GMS GMS GMS GMS
NO 1/O
Back connector CONNECTOR 2-PIN 2-PIN 8-PIN
us us us us

1.2 Product Specification of EqQuipment Under Test

Product Specification subjective to this standard
Tx Frequency LTE Band 26 : 814.7 ~ 823.3 MHz
Rx Frequency LTE Band 26 : 859.7 ~ 868.3 MHz
Bandwidth 1.4MHz / 3MHz / 5MHz / 10MHz / 15MHz
Maximum Output Power to Antenna |25.26 dBm
Antenna Type PIFA Antenna
Antenna Gain 0.12 dBi
Type of Modulation QPSK/16QAM / 64QAM

1.3 Modification of EUT

No modifications are made to the EUT during all test items.

1.4 Emission Designator

LTE Band 26 QPSK 16QAM 64QAM
Frequency Emission |Frequency . Emission |Frequency . Emission |Frequency .
sW Range Designator| Tolerance Maximum Designator| Tolerance Maximum Designator| Tolerance Maximum
(MH2) < : ERP(W) < ERP(W) : ERP(W)
(MHz) (99%0BW)| (ppm) (99%0BW)| (ppm) (99%0BW)| (ppm)
1.4 814.7~823.3 1M10G7D - - 1M10W7D - - 1MO9W7D - -
3 815.5~822.5 2M72G7D - - 2M73W7D - - 2M74W7D - -
5 816.5~821.5 4M50G7D - - 4M50W7D - - 4M51W7D - -
10 819.0 9M09G7D 0.0158 - 9MO01W7D - - 9MO3W7D - -
15 821.5 13M4G7D 0.0157 0.2051 13M4W7D - 0.1531 13M4W7D - 0.1256
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1.5 Testing Site

Test Site

SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

Test Site Location

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

Test Site No.

THO5-HY
Test Engineer Luffy Lin
Temperature 23~25°C
Relative Humidity 49~53%

Test Site

SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

Test Site Location

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

Test Site No.

03CH11-HY
Test Engineer JC Liang and Troye Hsieh
Temperature 20.1~21.3°C
Relative Humidity 65.9~69.8%

Note: The test site complies with ANSI C63.4 2014 requirement.

FCC Designation No.: TW1190 and TW0007
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1.6 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢ FCC 47 CFR Part 2, 90

¢ ANSI / TIA-603-E

¢ ANSI C63.26-2015

‘ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

¢ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

¢ FCC KDB 414788 D01 Radiated Test Site v01r01

¢ Interim Guidance for Equipment Authorization of Devices with Channel Bandwidths Combined
Across Two Contiguous Service Rule Allocations OET/Lab/EACB, June 6, 2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

During all testing, EUT is in link mode with base station emulator at maximum power level.
For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z and SIM slot (SIM1 and
eSIM). The worst cases (Z plane) were recorded in this report.

Frequency range investigated for radiated emission is 30 MHz to 9000 MHz.

Conducted Band Bandwidth (MHz) Modulation RB # Test Channel
Test Cases 1.4 8 5 10 15 20 | QPSK [16QAM |64QAM | 1 |[Half|Full| L M H
Max. Output
26 Vv \Y Vv \Y Vv = \ \Y \ \) \) \' \) \' \)
Power
Peak-to-Average
. 26 \% = \%) \' \%) \% \' \'
Ratio
26dB and 99%
. 26 Vv \ Vv \ Vv = \ \Y \ \' \) \' \)
Bandwidth
Emission masks
.. 26 \' \' \" \% \" = \%) \' \%) \% \' \% \%
In-band emissions
Emission masks —
Out of band 26 \" \% \" \% \" - \%) \' \%) \% \% \' \%
emissions
Frequency
. 26 \ Vv = \ \' \) \'
Stability
E.R.P. 26 % - % v % % \Y
Radiated Spurious
. 26 Worst Case \Y Y \Y
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
Remark 3. LTE Band26 transmit frequency for part22 rule is 824MHz-849MHz, for part90 rule is 814MHz-824MHz.
ERP over 15MHz bandwidth complies the ERP limit line of part22 rule, therefore ERP of the partial
frequency spectrum which falls within part 22 also complies.
4.  All the radiated test cases were performed with Battery 1, Earphone 2 and Sample 1.
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2.2 Connection Diagram of Test System

120vac80Hz
EUT
(Adapter)

EUT
(USB Cable)

EUT

[

System Simulator

2.3 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model No. FCCID |Data Cable [Power Cord

1. |System Simulator [Anritsu MT8821C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 4.2 dB and a 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 26 Channel and Frequency List
BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 26765 - -
15
Frequency 821.5 - -
Channel - 26740 -
10
Frequency - 819 -
c Channel 26715 26740 26765
Frequency 816.5 819 821.5
3 Channel 26705 26740 26775
Frequency 815.5 819 822.5
14 Channel 26697 26740 26783
' Frequency 814.7 819 823.3
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2Conducted Output Power

CB— ]

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge, Emission
Mask, Emissions Mask — Out Of Band Emissions, and Conducted Spurious

Emission

=

- - Power Divider
System Simulator -—_{} |

EUT

— I

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power Measurement and ERP Measurement

3.2.1Description of the Conducted Output Power Measurement and ERP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 7 Watts for LTE Band 26.

According to KDB 412172 DO1 Power Approach,

EIRP = P + Gt — L¢, where

Pt = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1.  The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.
4.

Measure and record the power level from the system simulator.

TEL : 886-3-327-3456 Page Number 1 13 of 23
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Reporting only

3.3.2Test Procedures

1. The EUT was connected to spectrum and system simulator via a power divider.

2. Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.

3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.
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3.4 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.4.1Description of (Occupied) Bandwidth Limitations Measurement

The 99% occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the
total mean transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at the 2 sides
of the carrier frequency, outside of which all emissions are attenuated at least 26 dB below the

transmitter power.

3.4.2 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The 26dB and 99% occupied bandwidth (BW) of the middle channel for the highest RF power

with full RB sizes were measured.
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3.5 Emissions Mask Measurement

3.5.1Description of Emissions Mask Measurement

Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions of FCC
Part 90.691.(a)

(a) Out-of-band emission requirement shall apply only to the “outer” channels included in an EA license and to
spectrum adjacent to interior channels used by incumbent licensees. The emission limits are as follows:

(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz, the power of
any emission shall be attenuated below the transmitter power (P) in waitts by at least 116 Logw(ﬂﬁ.ﬂ decibels or 50 + 10

Logw(P) decibels or 80 decibels, whichever is the lesser attenuation, where fis the frequency removed from the center of

the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 37.5 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 1DLog1U(F‘) decibels or 80 decibels,

whichever is the lesser attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

3.5.2Test Procedures

1. The EUT was connected to spectrum analyzer and base station via power divider.

2.  The emissions mask of low and high channels for the highest RF powers were measured.

3.  Set RBW and VBW 3 times of RBW to make the measurement with the spectrum analyzer's, and
according to KDB 971168 D02 Misc Rev Approve License Devices v02r01 standards, set RBW =
300 Hz to make offsets less than 37.5 kHz from a channel edge , RBW = 100 kHz to make offsets
greater than 37.5 kHz, that is allowed.

4.  The test results were shown below plots with a correction offset factor including cable loss,

insertion loss of power divider.
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3.6 Emissions Mask — Out Of Band Emissions Measurement

3.6.1Description of Conducted Emissions Out of band emissions measurement

The power of any emission FCC Part 90.691 (a)(2) on any frequency removed from the assigned
frequency by out of the authorized bandwidth at least 43 + 10 log (P) dB. It is measured by means of a

calibrated spectrum analyzer and scanned from 30 MHz up to a frequency including its 10" harmonic.

3.6.2 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.

3. The middle channel for the highest RF power within the transmitting frequency was measured.

4.  The conducted spurious emission for the whole frequency range was taken.

5.  For testing below 1GHz, make the measurement with the spectrum analyzer's RBW = 100 kHz,
VBW = 3MHz, taking the record of maximum spurious emission.

6. For testing above 1GHz, make the measurement with the spectrum analyzer's RBW = 1MHz,
VBW = 3MHz, taking the record of maximum spurious emission.

7. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

8.  The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
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3.7 Frequency Stability Measurement

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the

authorized frequency block.

3.7.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.7.3Test Procedures for Temperature Variation

1. The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized for three
hours. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized at
each step for at least half an hour. Power was applied and the maximum frequency change was

recorded within one minute.

3.7.4Test Procedures for Voltage Variation

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the base station.
2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value
measured at the input to the EUT.

3.  The variation in frequency was measured for the worst case.
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3.8 Field Strength of Spurious Radiation Measurement

3.8.1Description of Field Strength of Spurious Radiated Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission FCC Part 90.691 on any frequency removed from the assigned frequency

by more than 250 percent of the authorized bandwidth at least 43 + 10 log (P) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43+10log,o(P[Watts]) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

3.8.2Test Procedures

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna tower.

3.  The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5.  For testing below 1GHz, make the measurement with the spectrum analyzer's RBW = 100 kHz,
VBW = 3MHz, Sweep = 500ms, Taking the record of maximum spurious emission.

6. For testing above 1GHz, make the measurement with the spectrum analyzer's RBW = 1MHz,
VBW = 3MHz, Sweep = 500ms, Taking the record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

8. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

9. Taking the record of output power at antenna port.

10. Repeat step 7 to step 8 for another polarization.

11. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12. ERP (dBm) = EIRP - 2.15

13. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

14. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
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3.8.3Test Setup

For radiated test below 30MHz

A

1
3m L
I

1
Metal Full Soldered Ground Plane

=0 o

System Simulator

|o

Spectrum Analyzer / Receiver

For radiated test from 30MHz to 1GHz

B Antenna

Im

I
Metal Full Soldered Ground Plane

=

Spectrum Analyzer | Receiver

System Simulator

TEL : 886-3-327-3456 Page Number 1 20 of 23
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For radiated test above 1GHz

Spectrum Analyzer / Receiver
System Simulator

3.8.4Test Result of Field Strength of Spurious Radiated

Please refer to Appendix B.

Note:
The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

Page Number 1 21 of 23
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4 List of Measuring Equipment

Instrument Brand Name | Model No. | Serial No. |Characteristics Cal:)b;fletion Test Date Due Date Remark
Amplifier SONOMA 310N 187312 | 9kHz~1GHz |Dec. 03, 2019 sseepr;.zéiéyzzoozzoc; Dec. 02, 2020 (ogg(:ﬂm{)
BiogAntenna | TEsEQ | PSP | 34 | s0MHz-1GHz | Oct. 12, 2019 Sseepr;,zfg,zz"(fz"g Oct. 11, 2020 (ogg(:ﬂm{)
Horn Antenna SCHVZ’?(RZBE BBHA 9120 D 91206D'132 1GHz ~ 18GHz | Nov. 04, 2019 Sseepp..226é,2200220(; Nov. 03, 2020 (Oigﬂim()
Loop Antenna gg;‘fvzr‘i‘ HFH2-z2 | 100488 | 9 kHz~30 MHz | Jan. 09, 2020 sseepr;.zéiéyzzoozzoc; Jan. 08, 2021 (oggﬂﬁm{)
Preamplifier Keysight 83017A MY58302700 1GHz~26.5GHz | Nov. 13, 2019 Sgi%?féy?éf& Nov. 12, 2020 (ogg(:ﬂm{)
i‘;lzcl;;”;‘ Keysight N9010A MY5362004 10Hz ~ 44GHz | Oct. 28, 2019 sseepﬁ.zzeiéyz;ozzog Oct. 27, 2020 (o?g(:ﬂi?:v)
Filter Wainwright 5V;|(_)K840§80400é SN11 |1.53G Low Pass| Sep. 14, 2020 Sseepp..226é’22002200~ Sep. 13, 2021 (oggﬂit[i?;y)
Filter Wainwright 5%52%8&% SN11  |1.53G Low Pass| Sep. 14, 2020 sseepp..zzeéyzgozgg Sep. 13, 2021 (o?g(::ﬁi?:v)
Filter Wainwright XY:(JE)(EZ%%?) SN3  |3GHz High Pass| Sep. 14, 2020 sseepﬁ.zzeiéyz;ozzog Sep. 13, 2021 (o?g(:ﬂi?:v)
Filter Wainwright g\_/:(%ilzé%g SN3  |3GHz High Pass| Sep. 14, 2020 Sseepb.zzeé,zzoozgc; Sep. 13, 2021 (o?gﬂﬂiﬂv)
Controller EMEC EM 1000 N/A tagzngzn?:\;gst N/A Sseepp;.226512200220(; N/A (oggﬂﬁi?:v)
Antenna Mast evec  |AVES A0 ia 1~4m N/A S,;(é%?g?;;;g N/A (Oggﬂiﬂc’;\()
Tum Table EMEC TT 2000 N/A | 0~360 Degree N/A SSeepp.IZZGé'ZZOOZZO(; N/A (o?gc:ﬂiﬂv)
EMI Test Receiver|  Keysight N9038)A(MXE MY5552900 20MHz~8.4GHz | Jan. 18, 2020 Sseepp..zzeséyzgozzog Jan. 17, 2021 (O?Fféﬁ:ﬂiﬂv)
Software Audix 6.20(?5—8-24 RK-Ozolo4 NIA NIA Séeepb.zfé,zz()()zzot; N/A (o?gﬂﬁiﬁ:v)
RF Cable e | SUCOPLEX MY?DSESW"' 9kHZ-30MHz | Mar. 12, 2020 zeepblzzeé'25)555 Mar. 11, 2021 (Oggc:i‘f_o;\()
RF Cable e | SYCOPHEX | Mv285012 | 30MHz-40GHz | Mar. 12, 2020 Sseepp;.2266722002206~ Mar. 11, 2021 (o?gc:ﬁi?:v)
RF Cable gﬂﬁii; SUCl%ZLEX MY?DSEWM 30M-18G | Mar. 12, 2020 Sseepp..zzeéyzzoozzog Mar. 11, 2021 (Oggﬂﬁi_o;w
RF Cable oinen | SYCREREX | Mvaz7as2 | 30MHz-406Hz | Mar. 12, 2020 Sseepr;,zfg;,zzoozzo(; Mar. 11, 2021 (oggﬂifﬂv)
SMgtﬂZfatS;?”a' Anritsu MG3694C | 163401 | 0.1Hz-40GHz | Feb. 15,2020 SSeepp..ZZGG;'ZZOOZZO(; Feb. 14, 2021 (ogg(:ﬁiﬂv)
Statiof(iﬂssasure) Anritsu MT8821C 626%1010253 N/A Oct. 24, 2019 s§5£-2112,’22%22%~ Oct. 23, 2020 goggg’_ﬁi‘;
i‘;;ﬁ;rz”er? Ronde & FSV40 | 101397 | 10Hz~40GHz | Nov. 15, 2019 Sggigé%é% Nov. 14, 2020 (CT"SS;_C}:?(‘;
Thermal Chamber| Ten Billion | TTH-D3SP TBNC;i’sO? N/A Aug. 05, 2020 8(365{_2112',22%22% Aug. 04, 2021 (CTOSSZU_T;?C;
'T;gvgvr;rgt‘;‘;'; GW Instek | PSS-2005 | EL890089 é.\éﬁ%\//x Feb. 21, 2020 Sggigé%é% Feb. 20, 2021 (CT"SS;_C}:?(‘;
20dB 25W
Coupler Warison Dir:c':\fiﬁnal #A 1-18GHz Jan. 13, 2020 Sglc)t.. 211222%22(3; Jan. 12, 2021 gogggﬁic;
Coupler
TEL : 886-3-327-3456 Page Number 1 22 of 23
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SPORTON LAB.

5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 3.29
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)

Measuring Uncertainty for a Level of 332
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)

Measuring Uncertainty for a Level of 4.08
Confidence of 95% (U = 2Uc(y)) '
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Report No. : FG070401D

Appendix A. Test Results of Conducted Test

| Conducted Output Power(Average power) |

LTE Band 26 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
15 1 0 25.15 - -
15 1 37 25.08 - -
15 1 74 25.01 - -
15 36 0 QPSK 24.10 - -
15 36 20 23.98 - -
15 36 39 23.91 - -
15 75 0 23.84 - -
15 1 0 23.86 - -
15 1 37 23.88 - -
15 1 74 23.78 - -
15 36 0 16-QAM 23.09 - -
15 36 20 23.00 - -
15 36 39 22.95 - -
15 75 0 22.63 - -
15 1 0 23.02 - -
15 1 37 22.89 - -
15 1 74 22.84 - -
15 36 0 64-QAM 22.07 - -
15 36 20 21.99 - -
15 36 39 21.96 - -
15 75 0 21.93 - -
10 1 0 - 25.26 -
10 1 25 - 25.10 -
10 1 49 - 25.07 -
10 25 0 QPSK - 24.15 -
10 25 12 - 24.13 -
10 25 25 - 24.04 -
10 50 0 - 23.99 -
10 1 0 - 24.10 -
10 1 25 - 24.02 -
10 1 49 - 23.87 -
10 25 0 16-QAM - 23.19 -
10 25 12 - 23.05 -
10 25 25 - 23.05 -
10 50 0 - 22.76 -
10 1 0 - 23.03 -
10 1 25 - 22.93 -
10 1 49 - 22.95 -
10 25 0 64-QAM - 22.13 -
10 25 12 - 22.09 -
10 25 25 - 22.10 -
10 50 0 - 21.96 -
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LTE Band 26 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
5 1 0 25.11 25.20 25.21
5 1 12 25.06 25.11 25.15
5 1 24 24 .97 25.04 25.20
5 12 0 QPSK 24.08 2418 2415
5 12 7 23.94 24.15 24.07
5 12 13 23.90 24.06 24.01
5 25 0 23.74 23.98 23.83
5 1 0 23.79 24.09 24.03
5 1 12 23.87 23.95 23.97
5 1 24 23.73 23.84 23.80
5 12 0 16-QAM 23.00 23.13 23.15
5 12 7 22.92 23.07 23.13
5 12 13 22.94 23.06 23.10
5 25 0 22.60 22.73 22.70
5 1 0 22.93 23.00 23.16
5 1 12 22.82 22.87 23.10
5 1 24 22.87 22.97 23.01
5 12 0 64-QAM 22.06 22.16 2214
5 12 7 21.94 22.05 2214
5 12 13 21.96 22.08 22.15
5 25 0 21.87 21.99 21.90
3 1 0 25.07 25.22 25.18
3 1 8 25.03 25.06 25.14
3 1 14 24 .91 25.07 25.18
3 8 0 QPSK 24 11 24.18 2414
3 8 4 23.94 24.16 2410
3 8 7 23.88 24.09 23.94
3 15 0 23.74 23.92 23.80
3 1 0 23.82 24.06 23.96
3 1 8 23.85 23.92 23.94
3 1 14 23.75 23.82 23.83
3 8 0 16-QAM 22.97 23.08 23.13
3 8 4 22.87 23.07 23.06
3 8 7 22.95 22.99 23.05
3 15 0 22.60 22.74 22.73
3 1 0 22.95 22.94 23.11
3 1 8 22.85 22.82 23.08
3 1 14 22.87 22.94 22.97
3 8 0 64-QAM 22.03 22.13 22.09
3 8 4 21.94 22.07 22.15
3 8 7 21.89 22.06 22.16
3 15 0 21.86 21.95 21.86
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LTE Band 26 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
1.4 1 0 23.87 23.92 23.80
1.4 1 3 23.81 23.99 23.71
1.4 1 5 23.87 23.82 23.70
1.4 3 0 QPSK 23.76 23.84 23.79
1.4 3 1 23.71 23.79 23.84
1.4 3 3 23.70 23.86 23.75
1.4 6 0 23.08 22.91 22.95
1.4 1 0 23.29 23.16 23.12
1.4 1 3 23.31 23.13 23.09
1.4 1 5 23.22 23.18 23.01
1.4 3 0 16-QAM 23.12 23.16 23.13
1.4 3 1 23.28 23.18 23.09
1.4 3 3 23.23 23.41 22.93
1.4 6 0 22.06 21.99 22.01
1.4 1 0 2215 22.04 21.90
1.4 1 3 22.18 22.23 21.98
1.4 1 5 22.24 22.15 22.07
1.4 3 0 64-QAM 22.19 22.11 22.06
1.4 3 1 22.23 22.25 22.01
1.4 3 3 22.18 22.21 22.05
1.4 6 0 20.96 21.10 21.11
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LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.65 4.55 5.30 5.77 PASS
Highest CH - - - -
Mode LTE Band 26 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 5.01 5.83 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number : A26S-1 of 46
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LTE Band 26 / 10MHz / QPSK
Middle Channel / 1RB Middle Channel / Full RB

e e
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

N | T~ [

o L S

=3, N H
0.0 0.0 =
5 i 3
< ; \
1€ 1 1E- “ -
|

1E: 1E \n

CF 819.0 MHz i Mean Pwr + 20.00 db CF 819.0 MHz Mean Pyer + 20.00 dB
Ci y C1 Distribution Function Ce y Cumulative Distri Function Samples: 130000

Mean | poak | crest | 10% | 19 | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 22.01 dbm 2566 dbm 3.65 dB 2.70 6B 3.57 6B Trace 1 [ 22,60 dem 27,50 dbm 4.81 da 2.49 d8 3.97 da 4.55 da 4.75 0B
— I ———
L JL J L J J Wy we
Date: 27.SEP 2020 22 58:56 Date: 27 SEP 2020 2258:31

LTE Band 26 / 10MHz / 16QAM
Middle Channel / 1RB Middle Channel / Full RB

= Spectrum =
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
Bt =SSR
S - =
o o o
R0 e =
= 8
~ ~.
0.0 + 0.0
f 5 \; E
% X %
5 Y 5
1E 1E Y
X i X
1E 1E R
|

CF 819.0 MHz Mean Pwr + 20.00 dB CF 819.0 MHz Mean Pwr + 20.00 dB

G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 2103 dbm 6,31 dém 5.27 d8 2.99 6B 5.16 0B Trace 1 [ 2177 dem 28,11 dbm 5.33 d8 3.04 d8 4.93 d 5.77 d8 5.14 0B
| ——— | ———
L JL J L JL J Wy we
Date: 27.SEP 2020 22 58:07 Date: 27.SEP 2020 22 58:20
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Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db

o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

i ———

[~ M=
i} T = o -
i3 e :
0.0 \, 0.0 >
] A
[ AY

1E- 1E- .

1E 1E \
CF 819.0 MHz Mean Pwr + 20.00 dB CF 819.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 | 2133 dem 26,29 dbm 4.97 da 3.01 08 +.87 0B .01 08 5.04 0B Trace 1 [ 2178 dem 28,08 dbm 5.30 d8 3.01d8 4.99 da 5.83 d8 5.14 0B

— — e e
[ | SEERCEENC [ SRR

Date: 27.SEP 2020 225343

Date: 27 SEP 2020 22 58.55
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.23 | 122 | 3.06 | 3.06 | 4.89 | 4.90 - - | 1454 | 1454 | - -

Middle CH 1.23 1.22 2.99 3.05 4.89 4.85 9.87 9.87 - - - -

Highest CH 1.23 1.23 2.99 3.02 4.95 4.95 - - - - - -

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
LowestCH | 1.24 - 3.05 - 4.89 - - - 1433 - - -
Middle CH 1.23 - 3.01 - 4.94 - 9.79 - - - - -
Highest CH | 1.22 - 3.01 - 4.86 - - - - - - -
TEL : 886-3-327-3456 Page Number : A26S-4 of 46
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LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,20 db e RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.60 dBm)| MI[1] 17.20 dBm
814.47620 MHz M 814.50980 Mz
20 20
] J PP, 26.00 dB o Fom | ~ndB 26.00 dB
104 T il T 1.225200000 MHZ, 104 ol TV A e ’\ 1.216800000 MHZ|
Q factor | 664.8] Q factor 669.4
o f 0
-10 df j -10 d T
/ \
20 d 20 d / |
| o Ao~ Mo,
Vi e AV Y - VA ' AN S FASO
B EC e P e E
-40 d -40 de
50 d -50 di
-60 d 60 d
CF B14.7 MHz 1001 pts Span 2.8 MHz CF 814.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 814.4762 MHz 17.60 dBm nd@ down 1.2252 MH2 M1 814.5098 MHz 17.20 dBm nd@ down 1.2168 MHZ
TL 1 814.0874 MHz -8.35 dBm nd8 26.00 dB TL L £14.0902 MHz -8.67 dBm n 26.00 dB
T2 1 815.3126 MHz -8.33 dBm Q factor 664.8 T2 1 B15.307 MHz -8.91 dBm Q factor 669.4

L I ]

Date: 26.SEP 2020 011525

L U ]

Date: 26 SEP 2020 011514

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,20 db e RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 1878 dBm)| MI[1] 17.01 dBm
M1 819.07550 MHz M1 819.37760 MHZ,
20 20
S NS By e r: S, 26.00 dB ] 4 “nde ¥ 26.00 dB
g P ™ B 1.230800000 MHz o I el ' bt T A Y 1219600000 MHZ,
Q factor 665.5] Q factor 671.9
i / A
o ~ v 0
04 - 10 d
\ 1
20d ; 20 d ‘.
) \r
30 BB A A 30 A= e
40 d -40 de
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 819.0755 MHz 18.78 dBm nd@ down 1.2308 MHz M1 819.3776 MHz 17.31 dBm nd@ down 1.2196 MHZ
T 1 818.378 MHz -6.95 dBm nd8 26.00 dB TL L £16.3874 MHz -8.90 dBm nd8 26.00 d8
T2 1 819.6098 MHz -6.92 dBm Q factor 665.5 T2 1 B819.607 MHz -8.74 dBm Q factor 671.9

L I ]

Date: 26.SEP 2020 01.17:26

L U ]

Date: 26 SEP 2020 01:17.38

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,20 db e RBW 30 khz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiL1] 17.59 dBm) MiL1] 18.06 dBm)
20 M _— 8232 t:ru;‘:l:; o - 823 ug:rné;‘w:':
S Y A TN a Pl o . .
04 'ad i B \ 1.225200000 MHz, 04 T v B ’\""‘"\ 1.225200000 MHz
Q factor 672.0) Qfactor | 672.1
od 2 0
/ T
Ei \/
-tod 7 -10 df ]
i /
20d - 20 d
~A ~ o -
Ny PANALYA i - iV, N W
40 d -40d
50 d -50 d
-60 df 60 d
CF 823.9 MHz 1001 pts Span 2.8 MHz CF 820.8 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 823.3727 MHz 17.59 dBm nd@ down 1.2252 MHz ML £23.4463 MHz 16.06 dBm nd@ down 1,2252 MHz
T fy 822.6845 MHz -8.53 dam nds 26.00 dB TL L 822.6845 MHz -8.19 dam nds 26,00 da
T2 1 9239098 MHz -6.46 dBm q factor 672.0 T2 1 £23.9098 MHz -7.75 dBm q factor 672.1

L 1 ) ]

Date: 26.5EP.2020 01.19.38

L I J -

Cate: 26, SEP.2020 01.19:50

TEL : 886-3-327-3456
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LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.93 dbm)| MI[1] 16.73 dBm
815.32620 MHz 815.79970 MHz
20 20
x R, 26.00 dB X ndp. 26.00 dB
N S AR i \ RGN
- el Il - el ™ A 3.062900000 MHz o VT it 3.062900000 MHZ]
7 Q factor \ 266.2] 7 Q factor 266.3
/ /
od £ 0 d
— ,
7 7 v
-10 df —~ 10 d ~
. 7 1
\ i \
20 d - — 20 d - —
A R P P v sy 7
= - -30
40 d -40 de
50 d -50 di
-60 d 60 d
CF B15.5 MHz 1001 pts Span 6.0 MHz CF 815.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
M1 1 815.3262 MHz 17.93 dBm nd@ down 3.0629 MHz M1 815.7997 MHz 16.73 dBm nd@ down 2.0629 MHZ
TL 1 813.9585 MHz -8.03 dBm nd8 26.00 dB TL L £13.9715 MHz -9.44 dBm n 26.00 dB
T2 1 817.0225 MHz -7.87 dBm Q factor 266.2 T2 1 817.0345 MHz -9.47 dBm Q factor 266.3
L U J wa L JU J L]

Date: 27.SEP 2020 221751

Date: 27 SEP 2020 22 18.03

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 17.53 aBm| LY 17.00 aBm)
818.55640 MHz 817.89710 MHZ,
20 20
A B, . 26.00 dB S . - e 26.00 dB
04 I B 2.985000000 MHZ, 104 e By 3.050900000 MHZ|
i Q factor 4 274.2| Q factor 268.1
\ N
o d | 0 di
1] i
-10d /‘ \ 10 d
204 20d
J P [ 30 AV RASAYA AN
40 d 40 d
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 818.5564 MHz 17.93 dam nd8 down 2,985 MHz ML 17,8971 MHz 17.88 dam nd8 down 2.0509 WHZ
T 1 817.5185 MHz -8.05 dBm nd8 26.00 dB TL L £17.4895 MHz -8.12 dBm nd8 26,00 d8
T2 1 820.5045 MHz -8.19 dam qQ factor 274.2 T2 1 820,540 MHz -8.47 dam qQ factor 268.1
L U wa L JU L]

Date: 27.SEP 2020 2230.04

J

Cate: 27 SEP 2020 222016

J

Highest Channel

/ 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1873 dBm) 17.97 dBm)
M1 8 10 MHZ| 623.61490 MHZ,
20 20
BN N oy —-.uLa\/!\ S 26.00 dB —~ 26.00 dB
104 Bwe h 2.991000000 MHz| 10 4 - 3.021000000 MHZ|
Q facs 275.3) T Q factor 272.6
od 0 d :
-10 df -10 d
i
20 d - 20 d - —
vy - - O
e o N s - S S PR ~ e
<t v
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 8225 MHz 1001 pts Span 6.0 MHz CF 822.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 823.3631 MHz 18.73 dBm nd@ down 2.991 MHz M1 823.6149 MHz 17.37 dBm nd@ down 2.021 MHZ
T 1 821.0015 MHz -7.43 dBm nd8 26.00 dB TL L 5210015 MHz -8.99 dBm 26,00 d8
T2 1 823.9925 MHz -7.60 dBm Q factor 275.3 T2 1 824.0225 MHz -8.23 dBm 272.6
L U wa L JU L]

Date: 27 SEP 2020 222217

J

Date: 27 SEP 2020 222228

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number :

A26S-6 of 46




ssamonias. FCC RADIO TEST REPORT Report No. :FG070401D

LTE Band 26

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.65 dBm) ™M1[1] 15.97 dBm)
- M1 817.42900 MHz . 814.46200 MHZ,
- N . 26.00 dB ndB 26.00 dB
g Lo A L S R VA ™ 4.885000000 MHz et e A i 4.895000000 MHz|
T Q factor \ 167.3 Q factor 166.4
4 )
o I
\
-10 df f T
/ \
204 -
N 7 v —— AT A
AN W
ERV I el
40 df 40 de
50 d S0 d
-6 df -60 di
CF 816.5 MHz 1001 pts Span 10.0 MHz CF 816.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 817.429 MHz 16.65 dBm nd@ down 4.885 MHz M1 B14.462 MHz 15.37 dBm nd@ down 4,895 MHZ
T 1 814.042 MHz -9.15 dBm nd8 26.00 dB TL L £14.052 MHz -11.02 dam n 26,00 d8
T2 1 818.928 MHz -9.03 dBm Q factor 167.3 T2 1 B1B.948 MHz -10.63 d8m Q factor 166.4

- \ ) J

L I ]

Date: 27 SEP 2020 22 24:30 Date: 27 SEP 2020 222442

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.59 dBm) ™M1[1] 15.64 dBm)
819.25000 MHz 818.52000 MHz
20 — 20 +
" 1. nde 26.00 dB Ty ndB 26.00 dB
o P ket T e aulainlile . hiea i 4.885000000 MHz o VA e P VN P M Bygama ™ an 4.845000000 MHZ]
1 Q factor 167.7 f Q factor | 168.9
od [ od
4
10 df 10 f
20 d 20 d
A M A g NN P
s | 30
v
40 df 40 de
50 d 50 d
-60 d 60 d
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 819.25 MHz 16.59 dBm nd@ down 4.885 MHz M1 B1B.52 MHz 15.64 dBm nd@ down 4,845 MHZ
TL 1 816.562 MHz -9.63 dBm nd8 26.00 dB TL L B16.592 MHz -10.03 dbm nd8 26.00 dB
T2 1 821.448 MHz -9.17 dBm Q factor 167.7 T2 1 B21.438 MHz -9.98 dBm Q factor 168.9
L U J wa L JU J

Date: 27 SEP 2020 22 26:43 Date: 27 SEP 2020 222655

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.48 dBm| mili] 15.49 dBm|
w 82045100 MHz 819.46200 MHz
e S ne 26.00 dB & Y ndB 26.00 dB
e ik il et sl - 4.945000000 MHz 104 (OSSP M A LN e 4.945000000 MHz
T Q factor 165.9) [i Q factor | 165.7
0d ool |
T y
¢ y
BUE! t -10d
/ 1 \
;\,JJ \ < 20 di .
W )
v S S e W Ty A
AT WL e A A e
-40d -40 d
-50 d -50 di
60 d -60 db
CF 821.5 MHz 1001 pts Span 10.0 MHz CF 821.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 820.451 MHz 16.48 dBm ndB down 4.545 MHz ML 19,462 MHz 15.43 dBm ndB down 4,945 MHz
T1 1 819.022 MHz -9.28 dBm nds 26.00 d8 T1 1 £19.022 MHz -10.70 d8m nds 26.00 da
T2 1 823.958 MHz -9.95 dBm Q factor 165.9 T2 1 23,568 MHZ -10.72 dém Q factor 165
L I ) - L I ) L
Date: 27.SEP 2020 2228:55 Date: 27 SEP.2020 22.28.07

TEL : 886-3-327-3456 Page Number 1 A26S-7 of 46
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG070401D

LTE Band 26

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 dém  Offset 11,20 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.67 dBm| ™Il 16.77 dBm|
1 818.5000 MHz 818.4610 MHz
20 b 20
I T 26.00 dB N 26.00 dB
104 I — b 9.870000000 MHZz 104 VA 9.870000000 MHz|
1 Q factor 82.9 ] Q factor \ 82.9
od od
7 7 ] T
10 d L] ¥ 10 di ¥ d
/ \ / \
/ > { =
] I
40 df -40 di
50 d -50 di
-60 d 60 d
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 B18.5 MHz 16.67 dBm nd@ down 9.87 MHz M1 B1B.461 MHZ 16.77 dBm ndB down 9.87 MHz
TL 1 814.085 MHz -9.66 dBm ndd 26.00 dB T1 L 14,085 MHz -9.53 dBm ndd 26.00 dB
T2 1 823.935 MHz -9.52 dBm qQ factor 82.9 T2 1 823,955 MHz -9.22 dBm qQ factor 82.9
L JL J L JL J

Date: 27 SEP 2020 2231:09

Date: 27.SEP 2020 223121

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.31 dBm) ™M1[1] 15.20 dBm)
. 8171540 MHz 823.4480 MHz
20 20
L e 26.00 dB ndB R 26.00 dB
e B o R W VPP 14.535000000 MHz oa J T AT T, S N 14.535000000 MHz
7 Q factor l 56.2| | Q factor 1 56.7
od ]l 0 d
- y
10 d — -10d 7
204 ek T A 20 d i 0 .,
A v T g g SV Yy BV
-30 g 308
|~ p:
-40 ds 40 df
50 df 50 d
&nd -60 di
CF 821.5 MHz 1001 pts Span 40,0 MHz CF 821.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 817.154 MHz 16.31 dBm nd@ down 14,535 MH2 M1 1 B23.448 MHz 15.20 dBm nd@ down 14,535 MHZ
T1 1 814.277 MHz -9.60 dBm nd8 26.00 dB T1 L £14.217 MHz -10.86 dBm nd8 26,00 d8
T2 1 828.813 MHz -9.79 dBm Q factor 56.2 T2 1 B2B.753 MHz -10.52 dém Q factor 56.7
- — —
L L J L L J

Date: 27 SEP 2020 223323

Date: 27 SEP 2020 223335

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26S-8 of 46




ssamonias. FCC RADIO TEST REPORT

Report No. :FG070401D

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

3 pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.93 dbm)| 17.76 dBm
814.67760 MHz 816.50100 MHZ,
20 20
i ndB 26.00 dB ~ B 26.00 dB
104 [ e M e R hia 1.239200000 MHZ, 104 ™ - 3.050900000 MHZ|
i Q factor 657.4) ] Q factor 267.6
) {
od 0d Y
i Y i ¥
T i
-10 df "J -10 d F )
/ | / \
/ \ 5 / \
204 20d . -
[ \ AN P WS - B ——
a0 ” A SaC SYS 30
39 dem = o =
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 814.7 MHz 1001 pts Span 2.8 MHz CF 815.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 814.6776 MHz 14.93 dBm nd@ down 1.2392 MH2 M1 B16.501 MHz 17.76 dBm nd@ down 2.0509 MHZ
T 1 914.0846 MHz -11.05 dam nd8 26.00 dB TL L £13.9895 MHz -8.22 dBm n 26,00 d8
T2 1 815.3238 MHz -10.87 dém Q factor 657.4 T2 1 817.0405 MHz -8.12 dBm Q factor 267.6

L I ]

Date: 26.SEP 2020 01.11:42

L U ]

Date: 27.SEP 2020 220721

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.02 dBm) 17.65 dBm)
. 819.10740 MHz 81935960 MHZ,
20 + 20
¥ ndi 26.00 dB o 26.00 dB
104 P Pl Bl 1.228000000 MHZ, 104 T - R 3.009000000 MHZ|
f Qfactor | 667.1] T Q factor \ 272.3
0 d : ¢ 0 d \
Iy T £
¥ Y
10 d ' -10 di -
‘f / Y
/ \
20d L 20d \\
] L / W
R V) T o Saswy 30,6
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 819.1874 MHz 16.02 dBm nd@ down 1.228 MH2 M1 819.3596 MHz 17.65 dBm nd@ down 2,009 MHZ
T 1 818.393 MHz -9.65 dBm nd8 26.00 dB TL L £17.4895 MHz -8.67 dBm nd8 26,00 d8
T2 1 816.621 MHz -10.25 dém Q factor 667.1 T2 1 B820.49B5 MHz -8.14 dBm Q factor 272.3

L I ]

Date: 26.SEP 2020 011248

L U ]

Date: 27 SEP 2020 220828

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,20 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.44 dBm| mili] 18.02 dBm|
» i i L i o
\ . i~ N .
0 AT _rf'\“-. B 1216800000 MHz 104 / | "Bl 3.009000000 MHz
Qfactor | 676.7 7 Q factor \ 273.0)
od y ! o / \_
) ) § 2
-od -10d
] | 7 \
/
20 d ;‘ T 20 df 7 = o
— P -
) | o o A
oo ; G
-40d -40 d
50 df -50 di
60 d -60 db
CF 823.3 MHz 1001 pts Span 2.8 MHz CF 822.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 823.4035 MHz 16.44 dBm ndB down 1.2188 MHz ML 521,493 MHz 18.02 dBm ndB down 3,009 MHz
TL 1 822.6874 MHz -9.39 dém ndé 26.00 dB TL 1 820.9955 MHz -8.06 dBm ndé 26.00 d8
T2 1 823.9042 MHz -9.35 dBm Q factor 676.7 T2 1 £24.0045 MHz -7.75 dBm Q factor 273.

L 1 ) ]

Date: 26.5EP.2020 01.13:55

L I J -

Cate: 27.SEP.2020 220334

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26S-9 of 46




SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG070401D

LTE Band 26

Lowest Channel / 5MHz / 64QAM

L JL

Date: 27 SEP 2020 22 10:41

Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
Mi[1]
20 dB ..
ndB N
o g L T AT ATV
* ] Q factor \
[ |
0d8 \
-10 dBm: : \:
20 dBm { P T o
A e fond N
i b
-40 dBm
50 dgm
-6 dBm
CF 816.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 815.191 MHz 15.94 dam nd8 down 4.885 MHz
T1 1 814.062 MHz -9.67 dBm nd8 26.00 dB
T2 1 818.948 MHz -9.90 dBm Q factor 166.9

J

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L JL

Date: 27 SEP 2020 2211:47

J

Date: 27 SEP 2020 221400

J

ectrum pectrum i
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att a0de SWT 19 ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
5.10 dbm)| MI[1] 17.36 dBm
§19.73900 MHz 8163030 MHz
= 26.00 dB @ | e 26.00 dB
04 A A e 4.935000000 MHz| 104 e AL B '\\ 9.790000000 MHz
* i Q factor ‘\ 166.1 : 7 Q factor \ 83.4)
LED f T 0 dér L
5 12
-10 dBm ; -10 dém
/ 3 /
20 d8m L ) 20 dem A
21 ¢ 2 ——J ~ AV
ncnled Ao |~ ;
30 dBmof L “30 dm
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 819.739 MHz 15.10 dam nd8 down 4.935 MHz ML L 16.303 MHz 17.36 dam nd8 down 9,79 WHz
T1 1 816.522 MHz -11.24 dBm nd8 26.00 dB T1 L £14.025 MHz -8.72 dBm nd8 26,00 d8
T2 1 821.458 MHz -11.03 d8m Q factor 166.1 T2 1 B23.B15 MHz -7.80 dBm Q factor
v - T

Highest Channel / 5MHz / 64QAM

Date: 27 SEP 2020 221263

Spectrum
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
5.42 dBm
822.84900 MHz
= ‘ 26.00 dB
w0 P e s W s 4.855000000 MHz
1 1 169.5
0 e +
T i
-10 dBm .‘f '\
/
£ A
i
AN M,
-40 dBm
-50 dBm
-60 dBm
CF B21.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 822.8409 MHz 15.42 dBm ndB_down 4.855 MHz
TL 1 819.072 MHz -10.57 dbm nd8 26.00 dB
T2 1 823.928 MHz -10.57 dém Q factor 169.5
] o

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A26S-10 of 46




ssamonias. FCC RADIO TEST REPORT Report No. :FG070401D

LTE Band 26

Lowest Channel / 15MHz / 64QAM
Spectrum [a

Ref Level 30.00 dém  Offset 11,20 dB & RBW 300 kHz

lo Att 30ds SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100

(@ 17k Max

15.70 dBm)|
B816.9750 MHz
26.00 dB|
14.326000000 MHZ|
57.0)

20 d8

10d

0 dBm:

10 dBm:

20 dBm

-30‘,dﬁfr-

-40 dam:

-50 dém

-60 dBm

CF B21.5 MHz 1001 pts Span 40,0 MHz

Marker

Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 816.975 MHz 15.78 dam nd8 down 14.326 MHz
T1 1 814.427 MHz -9.46 dBm nd8 26.00 dB
T2 1 828.753 MHz -10.09 dBm Q factor 57.0

Date: 27 SEP 2020 221507

TEL : 886-3-327-3456 Page Number 1 A26S-11 of 46
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. :FG070401D

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.10 & 1.08 | 2.72 | 272 | 449 | 450 - - | 13.43 | 1340 | - -

Middle CH 1.10 1.09 271 2.73 4.49 4.50 9.09 9.01 - - - -

Highest CH 1.10 1.10 2.72 2.73 4.50 4.49 - - - - - -

Mode LTE Band 26 : 99%0OBW(MHz)
BW 1.AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
LowestCH | 1.09 - 2.74 - 4.51 - - - | 1343 | - - -
Middle CH 1.09 - 2.73 - 4.49 - 9.03 - - - - -
Highest CH | 1.09 - 2.72 - 4.49 - - - - - - -
TEL : 886-3-327-3456 Page Number 1 A26S-12 of 46

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. :FG070401D

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

rum =

Ref Level 30.00 dém  Offset 11,20 dB & RBW 30 kHz

pe

pectrum 2

Ref Level 20,00 dém  Offset 11.20 db & RBW 30 kHz

o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.77 dBm| ™M1[1] 17.14 aBm}
- il 814.40630 MHz - "l 815.07760 MHZ,
1 - ~~0Cs Bre 1.096503497 MHez| . n Occ Bl o 1.082517483 MHz|
L B L WANCREREY iy [P o g A AR i
10d 104
ad R od
1 J
d "f i / A
-10 -10 d
I .
/ | / \
-20d -20d + A
- [l T Y et B y
o Faf o
-40 di
50 df 50 d
-6 df -60 di
CF 814.7 MHz 1001 pts Span 2.8 MHz CF 814.7 MHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 814.4063 MHz 17.77 dam ML 15,0776 MHz 17.14 dBm
T 1 814.15175 MHz 10.67 dBm Oce Bw 1.096503497 MHz TL L 814.16014 MHz 10.73 dBm Oce Bw 1.082517483 MHz
T2 1 815.24825 MHz 10.36 dam T2 i 815.24266 MHz 10.75 dam

L I ]

Date: 26.SEP 2020 01:14:50

L U ]

Date: 26 SEP 2020 011502

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

)
v
Ref Level 30.00 GBm  Offset 11,20 OB & RBW 30 kHz ReflLevel 30.00 dbm  Offset 11,20 db @ RBW 30 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt 30 de SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max | C e
MiL1] 17.13 dBm| MiL1] 16.16 dBm|
n w1 B18.58040 MHz o ., 518.90210 MHZ
X cc fw,, | T2 1.096503497 MHz| ¥ Ocg By 1093706294 MHz|
P B P Rt e e oAt Al
10d ; 104
i i A i
o 7 ! 0 3
-tod / o -10d \.
J 1 Y
20 d 20 d t
L,
o ) - s U
= = b 7
-40 d
50 df 50 d
60 d -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 818.5804 MHz 17.13 dam ML 81B.9021 MHz 16.16 dam
T 1 818.44615 MHz 10.05 dBm Oce Bw 1.096503497 MHz TL L 818.45734 MHz 10.32 dBm Oce Bw 1.093706294 MHz
T2 1 819.54266 MHz 12.59 dam T2 i 819.55108 MHz 10.19 dam

L I ]

Date: 26.SEP 2020 01.17.02

L U ]

Date: 26 SEP 2020 011714

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

rum pectrum
Ref Level 30.00 dém  Offset 11,20 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
™Il 17.28 dBm| ™Il 16.12 dBm|
0 823.09580 MHz - 8209.52380 MHz
s Ok 1.096503497 MHz c By, 1.099300699 MHZ|
T S F R T e L W
10d 104d
/ 1 | I
0 d 0 d y Y
10 df / 10 d f |
-20 d -20d / 4
\ . e VaN N
I ke AP sl W e W SN
<30 A e Lo
-40 -40 df
50 df -50 di
60 d -60 db
CF 823.3 MHz 1001 pts Span 2.8 MHz CF 823.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 823.0956 MHz 17.28 dém ML 623.5238 MHz 16.12 dBm
TL 1 822.74895 MHz 9.38 dém Oce Bw 1.096503497 MHz TL 1 B22.75455 MHz 10.12 dém Oce Bw 1.099300699 MH2
T2 1 92384545 MHz 11.30 dBm T2 1 823.85385 MHz 10.30 dBm

L 1 ) ]

Date: 26.SEP.2020 01:19:14

L I ]

Cate: 26, SEP.2020 01.19.26

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26S-13 of 46




SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG070401D

LTE Band 26

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
18.64 dBm) ™M1[1] 16.61 dBm)
816.03950 MHz 550 MHz
20 20 - .
N — 2.721278721 MHz S U P 2.715284715 MHZ
10d 104 — -
] |
| \
od / od / \
/ / y
-10 df -10 d f[ A
\ \
20 d '/ ! 20 di / !
g P (= S Pour 20 - =
30 dem™ 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 15,5 MHz 1001 pts Span 6.0 MHz CF 815.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 816.0395 MHz 18.64 dam ML B15.9855 MHz 16.61 dam
T 1 814.13337 MHz 12.32 dBm Oce Bw 2.721278721 MHz TL L 814.13936 MHz 10.53 dBm Oce Bw 2.7152B4715 MHz
T2 1 816.85465 MHz 11.60 dam T2 1 816.85465 MHz 10.56 dam

L I

Date: 27 SEP 2020 2217:27

L U

Date: 27 SEP 2020 2217.38

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum

Ref Level 30.00 dém

Offset 11.20 dB & RBW 100 kHz

pectrum

(=]

Ref Level 20,00 dém

Offset 11.20 dB & RBW 100 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
18.98 dBm) ™M1[1] 18.04 dBm)
- 620.08490 MHz - 818.46650 MHZ,
I P P 2.709290709 MHz A S . 2.727272727 MHz
10d ,'f 10 df L
J ]
/ /
o4 f 0d 1
‘;‘
10 df -10 o
i
z0d : 20d “ \\,\
. M At et Ay vy R e
30 i -
40 df -40 di
50 df 50 d
60 d -60 di
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 820.0849 MHz 18.98 dam ML B1B.4565 MHz 18.04 dam
T 1 817.65734 MHz 10.90 dBm Oce Bw 2.709250709 MHz TL L 817.63337 MHz 10.61 dBm Oce Bw 2.727272727 MHz
T2 1 820.36663 MHz 12.64 dam T2 1 820.36064 MHz 10.50 dam

L I

Date: 27 SEP 2020 2214.39

L U

Date: 27 SEP 2020 221852

Highest Channel

/3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 20.00 dBm 17.00 dBm|
20 ! 823.50700 MHz - 829.11740 MHz
P P PO PN N 2.715284715 MHz 2.727272727 MHz|
10 d - 10 d
/ \
od od 4 T
-t0d T -10d - -
\ J Y
20 d - vy - = 20 di - -
WA Aalha M VN e g Y g W [ NN
=l -0
-40d -40 d
50 df -50 di
60 d -60 db
CF 822.5 MHz 1001 pts Span 6.0 MHz CF 822.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 823.507 MHz 20,00 dém ML 523.1174 MHz 17.00 dBm
TL 1 821.14535 MHz 11.98 dém Oce Bw 2.715284715 MHz T1 1 821.13936 MHz 11.25 dBm oce Bw 2.727272727 MHZ
T2 1 92386064 MHz 12.58 dBm T2 1 823.86663 MHz 10.50 dBm

L )

L I

Date: 27.5EP.2020 2221:53

Cate: 27.SEP.2020 222205

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG070401D

LTE Band 26

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.25 dBm) ™M1[1] 15.54 dBm)
0 vt 817.36900 MHz - . 816.72000 MHZ,
T - N B 4.485514486 MHz 5 Occ B 4.495504496 MHZ
PP AT A D Ve P T T B N Rt
10d f 104 i
ad | od L )
f \ / \
10 i - 10 di / ;
20d f" Hlath A { 5
A At Ve < R
Vi~
-40 df -40 di
50 df 50 d
60 d -60 di
CF 816.5 MHz 1001 pts Span 10.0 MHz CF 816.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 817.359 MHz 16.25 dam ML E16.72 MHz 15.54 dam
T 1 814.26224 MHz 11.51 dBm Oce Bw 4,485514456 MHz TL L 814,25225 MHz 9.1 dBm Oce Bw 4.495504496 MHz
T2 1 818.74775 MHz 11.14 dBm T2 1 818.74775 MHz 8.82 dam

L I

Date: 27 SEP 2020 2224:06

L U

Date: 27 SEP 2020 222418

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.48 dBm) ™M1[1] 16.09 dBm)
- 817.52100 MHz - i £19.47000 MHZ,
Occ By 4.485514486 MHz .  Bw 4.495504496 MHz
; St akietey N T anttad) o
10d 104
[ /
o4 , 0d
/ \ /
-10 df -10 d
/ \ {
20 d - LY — 20 di |
N o [~ / .
- ‘V"'r\‘u v A e/, oS i L
20 -30,dAm;
0 A
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 817.521 NMHz 16.48 dam ML 19,47 MHz 16.09 dam
T 1 816.76224 MHz 11.24 dBm Oce Bw 4,485514456 MHz TL L 816.75225 MHz 10.14 dBm Oce Bw 4.495504496 MHz
T2 1 821.24775 MHz 11.98 dam T2 1 821.24775 MHz 10.70 dam

L I

Date: 27 SEP 2020 22 26:19

L U

Date: 27.SEP 2020 222631

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.85 dBm| mili] 16.01 dBm|
20 M 822.13900 MHz - 621.00000 MHz
b P I 4.495504496 MHz ¥ Oce B 4.485514486 MHz
vl s gV g™ el ol Wy
104 vV 104 e Al WY W
I \ T
/ \ |
0 di T 0
/ | / \
-od -10d
/ /
— 20 d /
A " o
LA SR - P
-3t L A, M
-40d -40 d
50 df -50 di
60 d -60 db
CF 821.5 MHz 1001 pts Span 10.0 MHz CF 821.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 822.130 MHz 16.85 dBm ML 5210 MHz 16.01 dBm
TL 1 819.25225 MHz 11.28 dém Oce Bw 4.495504496 MH2 T1 1 819.26224 MHz 9.71 dBm oce Bw 4. 485514486 MHZ
T2 1 823.74775 MHz 10.07 dBm T2 1 823.74775 MHz 10.99 dBm

L )

L I

Date: 27.SEP.2020 2226:31

Cate: 27.SEP.2020 222843

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG070401D

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

= pectrum i
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 59 dBm)| ™M1[1] 17.06 dBm)
- 817.9820 MHz - i 814.9840 MHz
~ 0.090900091 MHz 1 P Occ B 9.010989011 MHZ
e b & S P AW SR S
10d 104
i / A f
a 7 o T
| f
-od t v 10 d
p / \
20 = = 20d
> [ v R = WV ga W
20,86 -
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 817.382 MHz 17.59 dam ML 14,984 MHz 17.86 dam
T1 1 914.4445 MHz 11.21 dBm Oce Bw 9.090305051 MHz T1 L £14,4545 MHz 11.23 dBm Oce Bw 9.010969011 MHz
T2 1 823.5355 MHz 12.15 dam T2 1 823.4755 MHz 9.81 dam
L L J L L J

Date: 27 SEP 2020 2230:45

Date: 27 SEP 2020 223057

LTE Band 26

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

rum pectrum
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.13 dBm) ™M1[1] 6 dBm)
- 823.1780 MHz - 819.2620 MHz
A :c By 13.426575427 MHz y Occ B 13.996603397 MHz
e AN N P T IV L B o JEE P
10d : T 104
[ {
o d | 0 di
7 v lf
_10d | L 10d -
4 \ | 4
AT {Pegra— 20 d - - T
7 v N - P
-30 gBh
e
o
o
40 d
50 df 50 d
60 d -60 di
CF 821.5 MHz 1001 pts Span 40,0 MHz CF 821.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823,178 MHz 16.13 dam ML 10,787 MHz 15.56 dam
T1 1 814.7867 MHz 10.61 dBm Oce Bw 13.426573427 MHz T1 L £14.5167 MHz 9.99 dBm Oce Bw 13.396603397 MHz
T2 1 828.2133 MHz 12.03 dem T2 1 828.2133 MHz 9.60 dam
— — - —
L L J L L J

Date: 27 SEP 2020 223258

Date: 27.SEP 2020 223311

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. :FG070401D

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM Lowest Channel / 3MHz / 64QAM

rum = pectrum =

pe.
Ref Level 30.00 Gem  Offset 11.20 Gb @ RBW 30 Wiz Ref Level 30.00 cbm  OFfset 11.20 db = RBW 100 khz
o Att 30de SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT o Att a0 de SWT 18 ps @ VBW 300kHz  Mode Auto FET
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
™MIL1] 16.46 dBm| ™MIL1] 17.90 B
0 i 815.01890 MHzZ 2 M1 54100 MHz
OclBw 1.093706294 MHz| N, e B 2.739260739 MHZ]
R PP B Ty AP . - Bue
10d — ™ 10d i 3
/
od : od \‘

/ N —
a0 Al VLN VA n
30 dem Py
40 df 40 de
50 d S0 d
-6 df -60 di
CF 814.7 MHz 1001 pts Span 2.8 MHz CF 815.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 815.0189 MHz 16.46 dBm ML L B14.541 MHz 17.30 dam
T 1 814.14895 MHz 8.21 dBm Oce Bw 1.093706294 MHz TL L 814.13936 MHz 11.76 dBm Oce Bw 2.739260739 MHz
T2 1 815.24266 MHz 9.79 dam T2 i 816.87862 MHz 11.04 dam
L U J L JU J
Date: 26.SEP 2020 01:11:30 Date: 27 SEP.2020 22.07.08

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

)
v
Ref Level 30.00 GBm  Offset 11,20 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 11,20 db @ RBW 100 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 15.56 dBm| MiL1] 16.96 dbm|
n ) B18.56080 MHz o B17.80720 MHZ
N ceBw 1.085314685 MHz e 2.727272727 MHZ]
e U PR ¢ e
) 5 ey y
o4 0d [
/ \\ /
-1 d £ 10 di /
/ \ /
-20 df 1 -20 di 1
,‘ o ~ L v N R
N g i
P e
-40 de
50 d S0 d
&nd 60 d
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 818.5608 MHz 15.56 dam ML 17,8072 MHz 16.98 dam
T 1 818.45734 MHz 10.39 dBm Oce Bw 1.085314685 MHz TL L 817.63936 MHz 10.70 dBm Oce Bw 2.727272727 MHz
T2 1 819.54266 MHz 10.10 dam T2 i 820.36663 MHz 10.18 dam
L U J L JU J
Date: 26 SEP 2020 01.12:37 Date: 27 SEP.2020 220816

Highest Channel / 1.4MHz / 64QAM Highest Channel / 3MHz / 64QAM

rum pectrum
Ref Level 30.00 dém  Offset 11,20 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.50 dBm| ™Il 16.66 dBm|
0 M1 823.61890 MHz - M1 828.56690 Mz
OcEBw 1.090909091 MHz B . - Oce By 2.715284715 MHZ]
el U O T Ll nascd Bl e ats Reatil A5
10d 104d 7
i \
ad . o0d - \\
104 4 10 d
\
-20d ; -20 df T
/ P W i [N
= R 50 - -
Y
-40 d
50 df 50 di
60 d -60 db
CF 823.3 MHz 1001 pts Span 2.8 MHz CF 822.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value Function Function Result | Type | Ref | Tre | X-value | ¥-value Function Function Result |
ML 1 823.6189 MHz 16.50 dBm ML 5623.5669 MHz 16.66 dBm
TL 1 822.75175 MHz 8.40 dém Oce Bw 1.090905091 MHz TL 1 821.14535 MHz 10.53 dém oce Bw 2.715284715 MHZ
T2 1 923.94266 MHz 9.91 dbm T2 1 523.86064 MHz 10.09 dBm
L I ) - L I ) L
Date: 26.SEP 2020 01:13:43 Date: 27 SEP.2020 2208.22

TEL : 886-3-327-3456 Page Number 1 A26S-17 of 46
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. :FG070401D

LTE Band 26

Lowest Channel / 5MHz / 64QAM

(=]

Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz

o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 14.62 dBm)
- . 818.26800 MHz
Occ Bre B 4.505404505 MHz
B s B e s
10d +
I
i !
o !
-10d . )
\ 5
20d = - o
e AT A e,
-40 df
50 df
-6 df
CF 816.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 818,288 MHz 14.62 dam
T1 1 814.25225 MHz 9.60 dBm Oce Bw 4.505494505 MHz
T2 1 818.75774 MHz 10.42 dBm

Date: 27 SEP 2020 2210:29

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum pectrum i
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 5.72 dBm)| ™M1[1] 18.16 dBm)
- 620.34900 MHz - 820.0790 MHz
o 4.485514486 MHz 9.030969031 MHZ
e T (YA
o ; o AR 104 i
{ { \
o d ] 0 di ! i
/ [ \
-tod f -10d - o
. / \
/ \
204 f 20d - -
- S I Ny AT AT,
g o0
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 820.343 MHz 15.72 dam ML B20.079 MHz 18.16 dam
T1 1 816.76224 MHz 10.22 dBm Oce Bw 4,485514456 MHz T1 L £14,4845 MHz 11.62 dBm Oce Bw 9.030969031 MHz
T2 1 821.24775 MHz 10.24 dBm T2 1 823.5155 MHz 10.87 dam
— — - —
L L J L L J

Date: 27 SEP 2020 2211:35

Highest Channel / 5MHz / 64QAM

Date: 27 SEP 2020 221348

Spectrum

Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz

o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@1Pk Max
mili] 15.91 dBm|
20 " 820.19100 MHz
- Y Oce B 4.4B5514486 MHz
1 o AT R it Al S m A
104 r o v et i -
ad |
{ \
BUE! !
\
20 d — 1 1
A S,
=g =
-40d
50 df
60 d
CF 821.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 820.181 MHz 15.91 dBm
T1 1 919.26224 MHz 9.57 dBm Occ 8w 4.485514486 MHz
T2 1 823.74775 MHz 10.54 dBm
L L J

Date: 27.SEP.2020 221241

TEL : 886-3-327-3456 Page Number 1 A26S-18 of 46
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ssamonias. FCC RADIO TEST REPORT Report No. :FG070401D

Spectrum b
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 15k Max
™m1[1]
20 Y Bw
[ AR A
a P ~
/
o dem / !
/ \
10 d@m -
! 4
20 dam : e v
30) A
-40 dBm
50 dgm
-6 dBm
CF 821.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 817.574 MHz 16.54 dam
T1 1 814.7867 MHz 10.43 dBm Oce Bw 13.426573427 MHz
T2 1 828.2133 MHz 9.76 dam
QRRRRRRED wa
Date: 27.SEP 2020 221455
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG070401D

Emission masks — In-band emissions

LTE Band 26 /

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

] ] o
Spectrum | um 7
Ref Level 23.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 23,00 dém  Offset 11.20 dB Mode Sweep
SGL Count 100/100 SGL Caunt 100/100
@ 1Pm AvgPwr [@1Rm AvgPwr
20 dB ek ‘ 20 dbimit-Ghoek ;
P20 /"’”‘l P<20( {"‘\L
10 dBm — 10 dBm
[ ] ] |
de | 1
0 der . l\ 0dem i
( T -10 dBm If
/
k! ‘ 20 dBm ‘ yd \ |
3 7 I
l.“ \
=30 dBm
o ", l
W v 40 dBm A
— X - A R
60 dem 50 dBm
70 dem 70 dem
GF 814.7 MHz 5601 pts Span 6.0 MHz ||| CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 24.65 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 24.62 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit Rangelow | RangeuUp | RBW | Frequency | PoweraAbs | PowerRel |  alimit
-3.000 MHz | -737.500 kHz __100.000 kHz | 613.95768 MHz 25,58 dBm -50.23 dB -12.58 dB ~3.000 Mz |37 500 ke | 100.000 K& | B22 50305 Mz =13 dom 576 dF ELRETTS
737500 kHz | -700.000 kHz | 300.000 Hz | 813.99946 MHz -49.37 dBm -74.01 de -20.37 de 37500 kHe | 700000 kHx | 300000 He | B22 59196 MHx 068 dom 0530 dB Soen db
700000kHz | 737.500 kHz [ 300.000Hz | 81540482 MHz 71,60 dgm -96.25 dé -51.60 d& 700000 kHz | 737.500 kHz | 300.000Hz | B24.03268 MHz -49.53 dBm 74.15dB -29.53 dB
737 500 kHz 3.000 MHz | 100.000 kHz | 815.57087 MHz -45.09 dBm 70.64 dB -32.95 db 337 500 kHz 3000 Mz | 100,000 ks | 5404018 M. 2550 dbm 3 db S ELET
T
i J1 ]
Date: 26,SEP.2020 01:21:46 Date: 26 SEP. 2020 0123:47
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] o
Spectrum Sp um v
Ref Level 23.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 23.00 dém Offset 11.20 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AwvgPwr @ 1Rm AvoPwr
heek } 20 cBimi-Ghoek ;
P<200 P<200
10 dBm . W,\
WM‘H\. 0 dem }
| ‘ If
| -10 dBm !
4 [ 20 dBm ‘
] \ }
sl
| . 30 dBm . /
| adwmey MM P PV AP P
W L WO e e
-50 dBm i
50 dBm
70 dem 70 dem
CF 814.7 MHz 5601 pts Span 6.0 MHz |||{ GF 823.3 MHz 5601 pts Span 6.0 MHz

Spectrum Emission Mask
Tx Power 23.64 dBm

standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

Date: 26,SEP.2020 01:22.46

Spectrum Emission Mask
Tx Power 23.77 dBm

Standard: None

Tx Bandwidth 1.400 MHz RBW 30.000 kHz

__Rangelow | Rangeup RBW Frequency | Powerabs | PowerRel | aLimit Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
3.000 MHz | -737.500 kHz _100.000 kHz | 613.96156 MHz 26,33 dem 52.03 de 15.33 a8 ~3.000 MHz | 737,500 kHz | 100.000 iz | B22.52661 MHZ 26,90 dBm 50.67 db 13508
737,500 kHz | -700.000kHz | 300.000Hz | B13.98661 MHz 51,78 d8m 75.42 dB -31.78 de 937500 kHe | 700,000 kHe | 300,000 Hz | B22 56625 MHz 51,08 dem aB4ds 3108 db
700,000 kHz 737.500 kHz 300.000 Hz 815.42839 MHz -50.26 deém -74.00 dB -30.36 dB 700.000 kHz 737.500 kHz 300,000 Hz 824.02304 MHz ~49.86 dBm 73,63 dB 2086 dB
Z37.500 kHz 3.000 MHz 1_100.000 kHz 81543804 WHz 26.78 dBm S0.41dB -13.78 dB 737.500 kHz 3.000 MHz | 100.000 kHz 824.04232 MHz 26.61 dBm 50,37 d 1361 dB
.
i X N ™

Date: 26.8EP.2020 01.24:48

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG070401D

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o m
= Sp um
Ref Level 23.00 dBm  Offset 11.20 dB Mode Sweep Ref Level 23.00 dém Offset 11.20 dg Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ tRm AvgPwr [@ 1rm Avgrwr
20 dBhwiGhask ; 20 dbimitIhook ;
P<20 P< 200
10 dem 10dem !m\
dBr 0 dBm r/
-10 dam -10 dem f Rl
-20 dem [ -20 dém - -
J
-30 dém -30 dBm g .
B i
-40 dem -40 dBm s W
T
[l . . _— s AV S ) .
iR RsLugel it
60 derm -50 dem
70 dem 70 dBm.
CF 81%.7 MHz 5601 pts Span 6.0 MHz ||| CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask stnAndord: None Spectrum Emission Mask Standard: None
Tx Powier_23.80 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 23.88 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | alimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  alimit
-3.000 MHz | -737.500kHz [ 100.000kHz | 61355768 MHz -21.73 dBm -45.53 dB .73 dB ~3.000 Mz | 737,500 kiz | 10D.000 kiz | B22.45377 Mz ~43.32 dem 6720 db ~30.92 dB
737500 kHz | -700.000 kHz | 300.000Hz | B13.99948 MHz -45.,05 dBm -89.87 dB -26.06 dB 737500 ke | 700000 kHe | 300.000 Ha | 822 58446 MHs o7 o1 dBm T AT
700000 kHz | 737.S00kHz L 300,000Hz 1 81541768 Miz -68.85 dam -92.65d8 ~48.85 08 700000kHz | 737.500kHz | 300.000Hz | B24.00161 MHz -41.39 dém 6528 d8 2139 de
737.500 kHz 3.000 MHz | 100.000 kHz | B15.47767 MHz -43.60 dBm -67.40 dB -30.50 dB 537500 kHs 3500 Mo | 100.000 Ko | 854 03804 MHo S EAE T S e
i T

Date: 26,SEP.2020 01:22:16

i

Date: 26 SEP.2020 01:24:17

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
E um Sp um v
Ref Level 23.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 23,00 d8m  Offset 11.20 de Mode Sweep
SGL Count 100/100 SGL Caunt 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
ook ; 20 dBhmitShooh ;
P<200
1odbm (ﬁm\—wﬂ«v«.h_..\
0 dem f 1
! -10 dBm I !
l f 1 ‘ -20 dem ‘ { i |
|
oL L 30 dBm M'.J_mﬂ T
WMM . 0 il s
G MMWWW ' T o
-50 dBm i i
-0 dBm
70 dem 70 dem
CF 814.7 MHz 5601 pts Span 6.0 MHz |||{ GF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
T Powsr_22.82 dbm Tx Bandwidth 1.400 MHz REW _30.000 kHz Tx Power 22.92 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup | REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | pPowerRel |  ALimit
-3.000 MRz | -737.500 kRz | 100.000 kHz | B13.80965 MHz 2812 dbm -50.94 dB -15.12 6B 3500 MHE 737 500 K| T00.000 Fie | 622 55232 26,58 b 990 dE 13588
737500 kHz | -700.000kHz | 300000 Hz | 813.98661 MHz -52.79 dem -75.61 d8 -32.79 dB 37500 ke | 700000 kHx | 300000 He | B22 58982 MHx =161 dbm Ga73ds 3161 de
700000 kHz | 737.S00 kHz 300,000 Hz 181540054 Miz -50.06 dém -72.88 08 -30.06 0B 700000kHz | 737.500kHz | 300.000Hz | B24.02304 MHz -51.19 dém 7411de 3119 de
Z37500: 3,000 MHz 1_100.000 kHz 181545196 laHz 2700 b ~43.60 db _L+.00 B 737.500 kHz 3.000 MHz | 100.000 kHz | 824.11088 MHz -26.50 dBm 49,42 dB 1350 dB
i |

Date: 26,SEP.2020 01:23.17

i

Date: 26.8EP.2020 01:25:18

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A26S-21 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG070401D

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o m
= Sp um
Ref Level 23.00 dBm  Offset 11.20 dB Mode Sweep Ref Level 23.00 dém Offset 11.20 dg Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ tRm AvgPwr [@ 1rm Avgrwr
ok r 20 dbimitIhook ;
. P<200 e
[ | 10 dBm { -\I
| [
ode :
- " ]
A -10 dem JJ
I l\\‘ ‘ -20 dBm f |
n',,“ . -30 dem r 1t
M’ﬂ woeen v S
gt WLW i - rmamsopmeer®y | [\t T R
] =
60 derm -50 dem
70 dem 70 dBm -
CF 81%.7 MHz 5601 pts Span 6.0 MHz ||| CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask stnAndord: None Spectrum Emission Mask Standard: None
Tx Power 22.67 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 22.71dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup | REBW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500kHz [ 100.000kHz | 61355982 MHz -23.66 dBm -46.33 dB -10.56 d& 3.000 Mz | 737500 kiz | 10D.000 kiz | B22.54268 Mz ~44.36 dbm 6707 db ~31.96 db
737500 kHz | -700.000kHz | 300.000Hz |  B13.99839 MHz 49,37 dBm -72.04 dB -29.37 dB 737500 ke | 700000 kHe | 300.000 Ha | 822 55304 MHs i dBm ETRET W
700000 kHz | 737.S00 kHz | 300,000Hz 181542525 Miz ~72.23 dam -94.90 d& -52.23 08 700000kHz | 737.500kHz | 300.000Hz | B24.00589 MHz -47.65 dém 7036 dB -27.65 d8
Z37500: 3,000 MHz 1_100.000 kHz J__815.55052 laHz 230 e 57,9706 -92.30 48 737.500 kHz 3.000 MHz | 100.000 kHz | 824.04875 MHz -20.69 dém -43.40 dB 7.6 dB

]" 1

Date: 26,SEP.2020 01:25:48

i

Date: 26 SEP.2020 01:26:49

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Sweep

Sp

um

Ref Level 23,00 dém Offset 11.20 db
SGL Count 100/100

Mode Sweep

(@ 1Rm AvgPwr @ 1Rm AvgPwr
T T ; 20 dBi-Ghook ;
P<20 P< 200
10 dBm 10 dBm
r\'\’W" W'Mr-""\ (WMW-N\
0dem

-10 dem: il 1

-20 dBm ‘ |

-50 dBm

-30 dBm

-40 dBm;

o |

"‘“WMMWW

-60 dBm

-50 dBm

<70 dem:

-60 dBm

CF 814.7 MHz

5601 pts Span 6.0 MHz

Spectrum Emission Mask
Tx Power 21.78 dBm

Rangelow | RangeUp |

standard: None

Tx Bandwidth 1.400 MHz RBW 30.000 kHz

-70 dem:

CF 823.3 MHz

5601 E[S

Biﬂn 6.0 MHz

Spectrum Emission Mask
Tx Power 21.74 dBm

Standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz 813.96196 MHz -30.65 dBm -52.42 d8 -17.65 d8 -3.000 MHz | -737.500 kHz | 100.000 kHz 822.56196 MHz -31.73 dBm 53,47 d& -18.73 dB
737,500 kHz | -700.000kHz | 300.000Hz | B13.96839 MHz -55.06 dam 76.84 dB -35.06 dB 937,500 kHe | 700,000 kHe | 300,000 Hz 82258982 MHz 56.01 dBm 77,76 dB 3501 dB
700,000 kHz 737.500kHz | 300.000 Hz 81541446 MHz -51.52 dém -73.29 d8 -31.52 d8 700.000 kHz 737,500 kHz | 300,000 Hz B24.03696 MHz -55.91 dBm -77.65 db -35.91 dB
Z37.500 kHz 3.000 NHz 1_100.000 kHz £ 81543911 WHz 27.86 dBm -45.53 dB =14.56 dB 737.500 kHz 3.000 MHz | 100.000 kHz | 824.07124 MHz -31.12 dBm 52,86 d& -18.12 dB

]" 1

Date: 26,SEP.2020 01:26:19

i

Date: 26.8EP.2020 01:27:19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG070401D

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Sp

um

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Sweep

Ref Level 23,00 dém Offset 11.20 db
SGL Count 100/100

Mode Sweep

Spectrum Emission Mask
Tx Power 24.19 dBm

Standard: None
Tx Bandwidth 3.000 MHz

@ 1Rm AvaPwr (@ 18m Avgrwr
20 dBiwi-Fhack - 20 dBiH-Jheek i

P20 r’\l P<20( ﬂ
10 dBm ‘ 10dém ! i
0 der /, l\ 0 dem T
-10 dBm -10 dBm [ \I

[ ]
-20 dBm ] \\ I 20 dBm l
-30 dBm: J =30 dBm r
& *, V N,
-40 dem ’\w b ‘ -40 dBm . 1
[ N - ) v M e

Lt ey
-0 dem 60 dem
-70 dBm -70 dBm
CF 815.5 MHz 5601 pts Span 10.0 MHz | (|| CF 822.5 MHz 5601 pts Span 10.0 MHz

Spectrum Emission Mask

RBW 30.000 kHz Tx Power 24.42 dBm

Standard: None
Tx Bandwidth 3.000 MHz

RBW 30.000 kHz

]" 1

Date: 27.SEP.2020 23:07-11

Range Low Range U RBW | Frequency | Powerabs | PowerRel | aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-5.000 MHz -1538 MHz | 100.000 kHz 813.96161 MHz -15.13 d8m -39.32 d8 -2.13 d8 -5.000 MHz -1.538 MHz | 100.000 kHz B20.94511 MHz -43.19 dbm 67.61db -30.19 dB
-1.538 MH2 -1500MHz 1  300.000 Hz 81399911 MH2 -38.87 dém -63.06 dB -18.87 dB -1.538 MHz -1.500 MHz | 300,000 Hz 820.99554 MHz -65.74 dBm -90.16 dB -45.74 dB

1.500 MHz 1538 MHz | 300.000 Hz £17.00089 MHz -68.89 dém -93.08 d8 -48.89 dB 1.500 MHz 1.538 MHz | 300,000 Hz 824.01161 MHz -37.98 dBm -62.40 dB -17.98 dB
1.538 MHz 5.000 MHz | 100.000 kHz 517.05446 MHz -44.50 dBm -68.69 dB -31.50 dB 1 538 MHz 5000 MHz | 100,000 kHz 824 05080 MHzZ “13.67 dBm 3800 dB 067 dB

i

Date: 26 SEP.2020 01:28:52

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
L uim Sp um v
Ref Level 23.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 23,00 d8m  Offset 11.20 de Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvgPwr @ 1Rm AvgPwr
20 dBhwiGhask r 20 CBiitGhoch ;
P<20 P<200
10 dBm 10 dBm
P PP S [PONPREY PY—
0 der [ ™ o dbrm rp"* wv\\
-10 dBm \ -10 dBm
\ \| 1] [
-20 dém { - -20 dBm [ 1
-30 dBm s [ -30 dBm M‘j \"W
i WW
m/n%w W‘m — ([l -40,gem WM w..
dri | Hrlut o
-50 dem -50 dBm
-60 dBm -60 dBm
70 dem 70 dem
CF 815.5 MHz 5601 pts Span 10.0 MHz ] (|| CF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
T Powsr_23.76 dbm T+ Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 23.78 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low Range U, RBW | Frequency | Powerabs | PowerRel | ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.538 MHz | 100.000 kHz 813.96161 MHz -20.78 d8m -44.55 dB -7.78 dB ~5.000 MHz ~1.536 MHz | 100.000 kHz 520.95625 MHz ~20.60 dbm 4456 dB 780dB
-1.528 MHz -LSOUMHz | J00.000Hz | 81359792 MHz ~43.87 cm -67.63 db -23.97 di -1.538 MHz -1.500 MHz | 300.000Hz | 82099732 MHz -43.60 dem 67.39d8 -23.60 dB
1.500 MHz 1598 MHz | 300.000Hz |  817.00089 MHz ~42.68 dgm -66.45 dB -22.68 dé 1.500 MHz 1.538 MHz | 300.000Hz | 824.00089 MHz -42.95 dBm -66.73 dB -22.95 dB
Loza e 5,000 MHz 1_100.000 kHz J__817.04911 Hz 220.24 dbm ~4+.00d8 Z.24db 1.538 MHz 5.000 MHz | 100.000 kHz | 824.06161 MHz -21.80 dém 45,56 dB -6.90 dB

]" 1

Date: 26.SEP.2020 01.2851

i

Date: 26.8EP.2020 01:30:53
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG070401D

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

m o
= Sp um
Ref Level 23.00 dBm  Offset 11.20 dB Mode Sweep Ref Level 23.00 dém Offset 11.20 dg Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvgPwr [@1Rm AvgPwr
hock ; 20 cBimit-Shosh ;
P< 20 ﬁ
’m\ 10 dBm ! l
0 dBm
/ 1
\ -10 dem | |
[ ]
J‘ ! 20 dBm |
J
4 L"A
1 \'V\ -30 dBm i !
' i J I
40 dBm
MM \l\w ‘ [ e o] | [pesspngen ] s ot 4,
e ! P . e B
60 dem 50 dBm
70 dem 70 dem
CF 815.5 MHz 5601 pts Span 10.0 MHz | (|| CF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask stnAndord: None Spectrum Emission Mask Standard: None
T Powier_23.43 dbm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 23.86 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low Range U, RBW | Frequency | Powerabs | PowerRel | ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.539MHz [ 100.000kHz | 61355268 MHz -16.59 dBm -40.02 dB -3.59 dB 5.000 Mz ~1.538 Mz | 100.000 FHz | 82096161 Mz 46,54 dbm 70,80 db “33.94 B
=1.538 bz -LSOUMHz | J00.000Hz | 81359911 MHz 87.67 cém =61.09 db -17.57 di -1.538 MHz -1.500 MHz | 300.000Hz | B20.97054 MHz -71.15 deém 9502 d8 -51.15de
1.500 MHz 1598 MHz | 300.000Hz |  817.00625 MHz ~72.55 dgm -95.98 dé -52.55 de 1.500 MHz 1.538 MHz | 300,000 Hz | 824.01339 MHz -37.60 dBm 61,46 dB -17.60 dB
1.538 MHz 5.000 MHz | 100.000 kHz | 817.06339 MHz -46.62 dBm -70.04 dB -33.62 dB 1538 Wi 000 Mo | 100.000 Kz | 854 03835 MHo RELEE T 374 B eh e
Y

)

Date: 26.SEP.2020 01:28:21

i

Date: 26 SEP.2020 01:30:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Sp um mv:
Ref Level 23.00 dBm  Offset 11.20 dB Mode Sweep Ref Level 23.00 d8m Offset 11.20 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr @ 1Rm AvgPwr
T - 20 dBi-Ghook ;
P<200
10 dBm
[ AP~ DA P e ATt o LA e
‘1 ! 0 dBm frﬂw ‘\l
| | -10 dBm. )
J L [ 1 f
T L 20 dBm I !
WM“"""M" ™ - ! o dem MM} \ M
W S, Wl bl o
M Y oA PP e
-50 dBm ¢ -50 dBm ]
-60 dBm -60 dBm
70 dBm 70 dBm
CF 815.5 MHz 5601 pts Span 10.0 MHz CF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power 22.77 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 22.94 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low Range U RBW | Frequency | Powerabs | PowerRel | aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-5.000 MHz -1.538 MHz | 100.000 kHz 813.94011 MHz -22.15 dBm -44.01 d8 -5.15 d8 5,000 MHz -1.538 MHz | 100.000 kHz 820,94375 MHz -24.59 dBm ~47.53 d& -11.50 dB
-1.538 MHz -1.500 MHz | 300.000 Hz 813.99732 MHz -43.85 dém -66.61 dB -23.85 dB -1.538 MHz -1.500 MHz | 300,000 Hz 820.99732 MHz -45.94 dBm -68.88 db -25.94 dB
1.500 MHz 1.538 MHz | 300.000 Hz 817.00268 MHz ~“44.57 dém -67.34 d& -24.57 dé 1,500 MHz 1.538 MHz | 300,000 Hz B824.00089 MHz -44.83 dBm 67,77 db -24.83 dB
L5368 WHz S.000 NHz 1_100.000 kHz £__B17.05446 WHz 2lu2dém -43.70 dB 8.02 48 1.538 MHz S.000 MHz | 100.000 kHz | 824.05268 MHz 23.47 dBm 46,42 dB -10.47 dg
\
i il ) e
Date. 26.SEP.2020 01.29.22 Date: 26.SEP.2020 01:31:23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG070401D

LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

| um L
Ref Level 23.00 dBm  Offset 11.20 dB Mode Sweep Ref Level 23.00 dém Offset 11.20 dg Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvgPwr [@1Rm AvgPwr
20 dBrH-Ghask ; 20 dBimi-Gheek ;
P<20 P<20
10 dBm ﬂ 10 dBm (ﬁ!
0 der \I 0 dBm (t |
-10 dBm J : -10 dBm —
y I 1 /
-20 dem ! 20 dem l
30 dem \ -30 dBm J
-40 dem A\ 40 dBm ;
u |
st T e \\/\Nw ‘ [ s . M e
A R ——"
60 dem 50 dBm
70 dem 70 dem
CF 815.5 MHz 5601 pts Span 10.0 MHz | (|| CF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask stnAndord: None Spectrum Emission Mask Standard: None
Tx Powier_22.66 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 23.02 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low Range U, RBW | Frequency | Powerabs | PowerRel | ALimit | Range Low | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
-5.000 MHz -1.539MHz [ 100.000kHz | 61356161 MHz -17.76 dBm -40.41 dB ~4.76 db 5.000 Mz ~1.538 Mz | 100.000 kHz | B18.66125 Mz 47 42 dem 70,44 db 3442 0B
=1.538 bz -LSOUMHz | J00.000Hz | 81359911 MHz ~41.05 cBm -63.71 db -21.09 di -1.538 MHz -1.500 MHz | 300.000Hz | B20.97054 MHz -72.65 dém 9567 d8 -52.65 dB
1.500 MHz 1598 MHz | 300.000Hz |  817.02768 MHz 73,81 dém -96.47 dB -53.81 08 1.500 MHz 1.538 MHz | 300,000 Hz | 824.00268 MHz -40.07 dBm -63.00 dB -20.07 dB
1.538 MHz 5.000 MHz | 100.000 kHz | 818.04375 MHz -47.31 dBm -63.97 dB -33.31 de 1538 Wi 000 Mo | 100,000 Ko | 854 04554 MHo TS AR B Sy
i Y

Date: 26.SEP.2020 01:42:01

i

Date: 26 SEP.2020 01:43:02

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Sp um @
Ref Level 23.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 23,00 d8m  Offset 11.20 de Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvgPwr @ 1Rm AvgPwr
20 dBhwiGhask r 20 CBiitGhoch ;
P<20 P<200
10 dBm 10dBm
dar [ e Sy, 0 dBm (pww«wwm——ﬁl
-10 dBm )‘ \l -10 dém ‘
[ | ’
20 dBm I -20 dBm I |
-30 dBm b ‘L""MMW -30 dBm
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PNl Hhiprig o T AN,
LK e ’ TR |k e Virle
50 dem 50 dem {
-60 dBm -60 dBm
70 dem 70 dem
CF 815.5 MHz 5601 pts Span 10.0 MHz ] (|| CF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
T Powsr_21.74 dbm T+ Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 22.01 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low Range U RBW | Frequency | PowerAbs | PowerRel | aLimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-5.000 MHz -1.538 MHz | 100.000kHz | 81396161 MHz -25.47 dBm -47.20 dB -12.47 db 5.000 MHz ~1.538 MHz | 100.000 kHz | B20.95625 MHz 26,61 dBm ~46.62 dB ~13.61d8
-1.528 MHz -LSOUMHz | J00.000Hz | 813597392 MHz =46.64 cBm -68.38 db -26.5% di -1.538 MHz -1.500 MHz | 300.000Hz | 82099911 MHz -48.21 deém 7023 d8 2821 de
1,500 MHz 1530MHz | 300.000Hz | 617.00266 MHz -45.60 dBm -67.33 d8 -25.60 dé 1.500 MHz 1.538 MHz | 300,000 Hz | 824.00268 MHz -45.18 dBm 67.19 dB -25.18 dB
L338 M e e B2 02000 =26.46 dBm ~46.20dE =13.46 8 1.538 MHz 5.000 MHz | 100.000 kHz | 82403830 MHz -26.89 dBm 46,90 da -13.80 dB
i |
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG070401D

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

| um
Ref Level 23.00 dBm  Offset 11.20 dB Mode Sweep Ref Level 23.00 dém Offset 11.20 dg Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ tRm AvgPwr [@1Rm Avgrwr
hock ; 20 dbimitIhook : -
ﬁ P< 200 | \
i 10 dBm ; l
/ ! 0 dBm I
.1 l“\l -10 dBm .
! 20 dBm f
\ 1
1 -30 dBm rj
Fi N . \s
40 dem
o N M1 L W K
A Hr\"
K"\.M e f,
- AV e LY etV | [t ey . . e
60 dem 50 dBm
70 dem 70 dem
CF 816.5 MHz 5601 pts Span 15.0 MHz | (|| CF 821.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Powier_24.21 dBm Tx Bandwidth _5.000 MHz RBW 50.000 kHz Tx Power 24.23 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range U RBW | Frequency | PowerAbs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz 2530 MHz [ 100.000kHz | 81356116 MHz -19.78 dBm -43.58 dB -6.78 dB 7.500 Mz ~2.538 Mz | 100.000 KMz | B14.30661 Mz 46,60 dBm 7083 db ~33.60 0B
=2.538 4H2 -2.500MHz | 300.000Hz | B13.99866 MHz -43.64 dBm -67.84 dB -23.64 dB -2.538 MHz 2.500 MHz | 200000 Hz | B18.99330 MHz 73.38 dBm 97.61d8 -53.28 dB
2,500 Mz 2538 MHz | 300000Hz | 819.01741 MHz ~72.96 dgm -97.17 d8 -52.06 d& 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -45.13 dBm -69.36 dB -25.13 dB
2538 MHz 7.500 MHz 1_100.000 kHz 1__623.97390 IaHz S48l cem 53.1.db EFETET] 2.538 MHz 7.500 MHz | 100.000 kHz | 824.04420 MHz 31.38 dém 4561 d8 -6.38 dB

]" 1

Date: 26.SEP.2020 01:31:54

i

Date: 26 SEP.2020 01:33:55

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

E um Sp um
Ref Level 23.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 23,00 d8m  Offset 11.20 de Mode Sweep
SGL Count 100/100 SGL Caunt 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
ook ; 20 dBhmitShooh ;
P<200
10 dBm
i I e
Ak Meat et Py o e 1["“""" |
! l -10 dBm / i
J L 20 dBm ‘r |
. e ] 30 dBm — b My
—— el ey
v\h{ o MW‘
e -uf\-.j‘m" by
-50 dem -50 dBm
-60 dBm -60 dBm-
70 dem 70 dem
CF 816.5 MHz 5601 pts Span 15.0 MHz ) ||| GF 821.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
T Powsr_23.79 dbm T+ Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 23.73 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range U RBW | Frequency | Powerabs | PowerRel | aLimit Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 bz 2530 MHz | 100.000kHz | 61356116 MHz -26.75 dam -50.54 dB -13.75 dB ~7.500 MHz ~2.538 MHz | _100.000 kHz | B18.96116 MHz 25.24 dém 4597 dB “1z.24dB
=2.538 Mz “2500MHz | J00.000Hz | B13.58795 MHz =48.43 cBm =72.22 db =28.43 di -2.538 MHz -2.500 MHz | 300.000Hz | B18.98527 MHz -47.97 deém 7170de -27.97 de
2,500 Mz 2538 MHz | 300000Hz | 819.01741 Mz 46,27 dBm -70.06 d& -26.27 08 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -47.58 dém 7131de -27.568 d8
2538 MHz 7.500 MHz 1_100.000 kHz 1__619.03894 l4Hz 22222 b ~46.5.db 9.72 db 2.538 MHz 7.500 MHz | 100.000 kHz | 824.05492 MHz 26.13 dBm 40,86 dB -13.13 dB

]" 1
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